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Parts List

Item. Description Qty
1 Base Bracket 1

2 Support Bracket 1

3 Adjustable Bracket (Outer) 1

4 Back Pad Bracket 1

5 Adjustable Bracket (inner) 1

6 Roller Bar 2

7 Shaft 1

8 Pop Pin 1

9 Bushing φ25×φ12.2×13 4

10 Bushing φ38×φ25.4×18 2

11 Aluminium End Cap 4

12 Aluminium Grip Cap 2

13 Grip 2

14 Rubber Bumper 1

15 Foot Cover 3

16 Plastic Tube Guide 2

17 Foam Bushing 8

18 Plug 3

19 Roller Pad 4

20 Back Pad 1

21 Hex Head Bolt M10×80 2

22 Socket Head Cap Screw M10×30 4

23 Hex Head Bolt M12×140 3

24 Socket Head Cap Screw M8×25 1

25 Socket Set Screw M8×10 2

26 Hex Nut M6 2

27 Button Head Cap Screw M6×12 2

28 Flat Head Cap Screw M10×30 4

29 Nylon Lock Nut M10 2

30 Nylon Lock Nut M12 3

31 Flat Washer φ13×φ24×1.5 6

32 Flat Washer φ11×φ20×2 8

33 Socket Set Screw M5×3 4

34 Button Head Cap Screw M8×45 2

35 Flat Washer φ9×φ16×1.6 4

36 Nylon Lock Nut M8 2

37 Flat Head Cap Screw M6×16 2

38 Wheel 2

39 Aluminium Grip Ring 2
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Exploded View
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STEP 1

Note：Hand Tighten Bolts and Nylon Lock Nuts.

Item. Description Qty Item. Description Qty
1 Base Bracket 1 29 Nylon Lock Nut M10 2

2 Support Bracket 1 32 Flat Washer φ11×φ20×2 4

21 Hex Head Bolt M10×80 2

2

1

2121

3232

3232

2929
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STEP 2

Item. Description Qty Item. Description Qty
3 Adjustable Bracket (Outer) 1 30 Nylon Lock Nut M12 1

23 Hex Head Bolt M12×140 1 31 Flat Washer φ13×φ24×1.5 2

3

3131
30

23

Note：Hand Tighten Bolts and Nylon Lock Nuts.
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STEP 3
Note：Hand Tighten Bolts and Nylon Lock Nuts.

Item. Description Qty Item. Description Qty
4 Back Pad Bracket 1 30 Nylon Lock Nut M12 2

6 Roller Bar 2 31 Flat Washer φ13×φ24×1.5 4

23 Hex Head Bolt M12×140 2

4 31

31

31

31

30
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STEP 4
Note：Wrench Tighten Screws.

Item. Description Qty Item. Description Qty
11 Aluminium End Cap 4 22 Socket Head Cap Screw M10×30 4

17 Foam Bushing 8 28 Flat Head Cap Screw M10×30 4

19 Roller Pad 4 32 Flat Washer φ11×φ20×2 4
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